



Polygraphic International bv
Industrieterrein "De Wiers"
Dhr. André Rijnders
Postbus 1212
NL-3430 BE NIEUWEGEIN
NEDERLAND

Your notice of
2015-09-29

Your reference
e-mail

our reference
CR/1951_2015

date
2015-10-23

Certification report

1. Description of the tested article as indicated by the client:

quality name: Transfer label 'Pi Standard Classic FR⁺' on fabric Flame retardant
AST Jersey
 dimension transfer: 19 cm x 19 cm
 description: transfer: white background with red print
 fabric: Flame retardant AST Jersey – 220 g/m² from Sioen
 composition fabric: 60% modacrylic / 39% Viscose / 1% antistatic

2. Executed tests:

tests from EN ISO 11612 (2008)	requirements	result	pass/fail and level
flame spread ISO 15025, procedure A – surface ignition on label after 5*(4N-40°C) Flat dry at the end, ISO 6330 (2012)	Mean after flame (≤ 2s) Mean afterglow (≤ 2s) in undamaged area No flaming debris No melting or molten debris No flaming to the top or either side edge No hole formation	Mean after flame ≤ 2s No afterglow No flaming debris No molten debris No flaming to the top or either side edge No hole formation	Pass

This report runs to 2 pages and may be reproduced, as long as it is presented in its entire form, without written permission of Centexbel. The results of the analysis cover the received samples. Centexbel is not responsible for the representativeness of the samples.

Centexbel is authorised by decree of the Ministry of Employment and Labour AV/OA235/ST, dated 25/5/94 and identified under the number 0493 by the European Committee.

CENTEXBEL GENT
 Technologiepark 7
 BE-9052 Zwijnaarde (Gent)
 Tel. +32 9 220 41 51
 Fax +32 9 220 49 55
 e-mail gent@centexbel.be

CENTEXBEL BRUSSELS
 Montoyerstraat 24-B2
 BE-1000 Brussels
 Tel. +32 2 287 08 30
 Fax +32 2 230 68 15
 e-mail brussel@centexbel.be

CENTEXBEL VERVIERS
 Avenue du Parc 38
 BE-4650 Herve (Chaîneux)
 Tel. +32 87 32 24 30
 Fax +32 87 34 05 18
 e-mail chaineux@centexbel.be



addressee
Polygraphic International bv

our ref.
CR/1951_2015

date
2015-10-23

page number
2

Detailed results can be found in:

Analysis report Centexbel 15.04259.03 of 2015-10-06

3. Conclusion:

The tested material Transfer label '**Pi Standard Classic FR⁺**' applied on fabric **Flame retardant AST Jersey** fulfils the requirements for flame spread of

EN ISO 11612: 2008

The personal protective equipment itself still has to be type tested by a notified body.

A handwritten signature in blue ink, appearing to read 'Ch. Cousyn', with a long, sweeping underline.

Christophe Cousyn
By order of Inge De Witte
Certification Manager